THE CONSERVANCY
AT JORDAN LAKE

THE CONSERVANCY REAL ESTATE GROUP, LLC
CHATHAM COUNTY, NORTH CAROLINA

INDEX OF DRAWINGS
1 SITE PLAN
2 PROCESS FLOW SCHEMATIC AND HYDRAULIC PROFILE
3 BLOWER, AIR PIPING AND CHEMICAL FEED SCHEMATICS
4 ENLARGED PLAN OF BLOWERS, NaOH FEED SYSTEM, AND
INFLUENT PUMP STATION
INFLUENT PUMP STATION - PLAN AND SECTIONAL PLAN
INFLUENT PUMP STATION - SECTION AND DETAILS
FLOW CONTROL/SPLITTER BOX - PLAN AND SECTIONS, CHEMICAL
FEED SYSTEM PUMP STAND DETAIL, AND GUIDE RAIL SUPPORT
8 MISCELLANEOUS SECTIONS OF AIR PIPING AND CHEMICAL TANK
ELEVATION
9 PLANT No. 1 - PLAN
10 PLANT No. 2 - PLAN
11 PLANT No. 3 - PLAN
12 TYPICAL PLANT SECTIONS AND DETAILS
13 DISC FILTERS & CHLORINE CONTACT TANK - PLAN AND SECTIONS
[...]
DIGESTER
- WASTE
FLOW| PRE- AERATION POST - SLUDGE SEE SHEET 3 FOR HYDRAULIC PROFILE,
EQ. | ANOXIC ANOXIC BLOWER AND AIR PIPING SCHEMATIC, AND
CHEMICAL FEED SCHEMATICS
RE-
AERATION
PLANT No. 1 !
5 DAY
POND
RETURN |~ 5 DAY UPSET POND
PUMP STA.
DESIGN INFLUENT WASTEWATER CHARACTERISTICS
BOD5 440 MG/L
TOTAL SUSPENDED SOLIDS 440 MG/L
NH3-N 50 MG/L
TOTAL KIELDAHL NITROGEN 80 MG/L
ALKALINITY (AS CALCIUM CARBONATE) 200 MG/L
PROCESS FLOW SCHEMATIC NOTES (cont.) PROCESS FLOW SCHEMATIC NOTES (cont.)
EFFLUENT LIMITS - TYPE 1 RECLAIMED WATER
oo S0 ML MONTHLY AE 19 MGIL DALY M IE(L)(;J\;T/ SFE(\)GNIE%EL&?)%ACLOI\I{J%ESLE g&?&é& F\{/\EIALTLMEE\II\"rTEFF{)LTAl-Ii\IET ISDRE-ANOXIC ZONE NO.1 (35,191 GALLONS) AND THEN FLOW TO FILTERS
TOTAL SUSPENDED SOLIDS 5 MG/L MONTHLY AVE., 10 MG/L DAILY MAX PRE-ANOXIC ZONE NO. 2 (35,101 GALLONS), AERATION ZONE (226,225 GALLONS), POST AERATION ZONE (71,638 GALLONS) TWO AUTOMATIC BACKWASH DISC FILTERS ARE PROVIDED. EACH FILTER HAS THREE DISKS AND IS SIZED FOR THE PHASE 2 DESIGN
NH3-N 4 MG/L MONTHLY AVE., 6 MG/L DAILY MAX RE-AERATION ZONE (2,514 CALLONS), AND THE CLARIFIER ’ ’ ’ ’ FLOWS, THUS PROVIDING THE REQUIRED 100% REDUNDANCY. THE HYDRAULIC LOADING RATES ARE 1.85 GPM/SF OF MEDIA AT ADF AND
:ECR/ELI%IOT:IFORM fig /ngML MONTHLY GEO. MEAN, 25/100 ML DALLY MAXIMUM ’ ’ ' 4.63 GPM/SF AT PEAK FLOWS. THE SOLIDS LOADING RATES ARE 0.33 LBS/DAY/SF AT ADF FLOW AND 0.84 LBS/SF/DAY AT PEAK FLOW,
TOTAL NITROGEN IS NOT A TYPE 1 EFFLUENT PARAMETER, BUT THE DESIGN REFLECTS A 10 MG/L AVERAGE EFFLUENT CONCENTRATION EACH ANOXIC ZONE HAS A CONSTANT SPEED SUBMERSIBLE MIXER TO MAINTAIN THE MIXING AND SUSPENSION OF THE MIXED LIQUOR o Do by 1o /L INFLUENT SOLIDS CONCENTRATION. THE FILTER 15 SIZED TO PRODUCE AN EFFLUENT T55 OF 5 MG/L WITH THE
GOAL, TO COMPLY WITH THE RECOMMENDED AGRONOMIC APPLICATION RATES. SOLIDS. THE AERATION ZONE HAS A PROCESS OXYGEN DEMAND THAT REQUIRES A MINIMUM AIR FLOW OF 640 SCFM, WHICH ALSO :
REFLECTS AN OXYGEN CREDIT FROM DENITRIFICATION. TO ENSURE THOROUGH MIXING AND TO PROVIDE AIR FOR THE AIR LIFT PUMPS,
DESIGN FLOWS THE PLANT BLOWERS ARE SIZED TO DELIVER A MAXIMUM OF 895 SCFM AND ARE CONTROLLED BY VARIABLE FREQUENCY DRIVES (VFD). THE BACKWASHING OF THE FILTER DISCS IS TYPICALLY INITIATED BY AN INCREASE IN THE HEADLOSS THROUGH THE FILTER MEDIA.
PHASE L - PLANTS NO. 1 AND NO. 2 CONSTRUCTED THE SPEED CONTROL FOR THE BLOWERS WILL BE FROM MANUAL SPEED SELECTION BY THE OPERATOR. FILTERED WATER IS THE SOURCE FOR THE BACKWASH PUMP. THE BACKWASH WASTEWATERS FLOW TO THE BACKWASH RETURN PUMP
PHASE 1 - AVERAGE DAILY FLOW - 240,000 GPD (167 GPM, OR 83 GPM/PLANT) STATION BY GRAVITY, AND ARE THEN PUMPED TO THE INFLUENT PUMP STATION.
PHASE 1 - PEAK FLOW RATE - 600,000 GPD (417 GPM, OR 208 GPM/PLANT) THERE ARE TWO MIXED LIQUOR RECYCLE PUMPS NEAR THE EXIT OF EACH AERATION ZONE. EACH PUMP CAN RETURN AERATED MIXED
LIQUOR TO THE ENTRANCE END OF THE PRE-ANOXIC ZONE NO. 1, AT A RATE OF UP TO FOUR TIMES THE AVERAGE DAILY FLOW RATE OF EACH FILTER HAS AN INTERNAL WEIR THAT WILL OVERFLOW IF THE WATER LEVEL UPSTREAM OF THE DISCS RISES TO A LEVEL ABOVE
PHASE 2 - PLANT NO. 3 CONSTRUCTED THE PLANT. THE PUMPS ARE CONTROLLED BY VFDS, AND THE SPEED CONTROL FOR THE PUMPS WILL BE FROM MANUAL SPEED THE BACKWASH INITIATION LEVEL (INDICATING A POSSIBLE SOLIDS OVERLOADING OF THE MEDIA, OR A POTENTIAL BACKWASH SYSTEM
PHASE 2 - AVERAGE DAILY FLOW - 360,000 GPD (250 GPM, OR 83 GPM/PLANT) SELECTION BY THE OPERATOR. FAILURE). THE HIGH WATER LEVEL WILL INITIATE AN ALARM, AND THE OVERFLOW WATERS WILL GO TO THE BACKWASH RETURN PUMP
PHASE 2 - PEAK FLOW RATE - 900,000 GPD (625 GPM, OR 208 GPM/PLANT) STATION (AND BE RETURNED TO THE INFLUENT PUMP STATION). THERE IS ALSO A VALVED CONNECTION THAT WILL ALLOW THE
THE POST ANOXIC ZONE HAS A CARBON SOURCE FEED POINT TO PROMOTE ANOXIC CONDITIONS AND ADDITIONAL DENITRIFICATION. OPERATOR TO DIRECT THE FILTER OVERFLOW WATER TO THE FIVE-DAY UPSET POND.
INFLUENT FINE SCREEN THE CARBON SOURCE FEED PUMP WILL BE STARTED AND STOPPED BASED ON THE ORP VALUES IN THE POST ANOXIC ZONE. THE ORP
ONE MECHANICALLY CLEANED FINE SCREEN WITH % INCH OPENINGS. SCREENINGS ARE WASHED, COMPACTED, AND BAGGED, WITH THE CONTROL SETPOINTS ARE ADJUSTABLE. DISINFECTION SYSTEM
EAL\SEIEEDDSEEEEI;AI\{IQS (SV\(/:IC;LHLE/CTI%th\E?\gthiTcEEE)FCI)FR hﬁ?l\?;éht\ﬁlcsépgssétbﬁEEENFSQSTEQTFEIREB ézﬁisgﬁ HF/{T'II'\IE% :gg : ﬁEl\/lAKNUALLY CLARIFIERS A SODIUM HYPOCHLORITE FEED SYSTEM WITH DUPLEX FEED PUMPS IS PROVIDED TO ADD CHLORINE TO THE PLANT EFFLUENT FOR
WASTEWATER FLOW RATE o4F 625 GPM (CLEAN WATER PEAK FLOW RATING OF 875 GPM), ' EACH PLANT HAS A CLARIFIER WITH A DIAMETER OF 23.75 FEET AND A SIDE WATER DEPTH OF APPROXIMATELY 13 FEET. SURFACE DISINFECTION. THE FEED PUMPS ARE FLOW PACED BY A FLOW SIGNAL FROM THE PLANT EFFLUENT FLOW METER. THE CHLORINE
OVERFLOW RATE IS 271 GPD/SF AT AVERAGE DAILY FLOW. SETTLED SLUDGE IS COLLECTED IN A CENTER SUMP BY MECHANICAL CONTACT CHAMBER HAS A MINIMUM OF 30 MINUTES DETENTION TIME AT THE PHASE 2 AVERAGE DAILY FLOW RATE.
INFLUENT PUMP STATION AND FLOW EQUALIZATION BASINS SCRAPERS, AND RETURNED TO THE PRE-ANOXIC ZONE NO. 1 BY AIR LIFT PUMP. SCUM IS REMOVED BY A SURFACE COLLECTION ARM AND
WHICH CAUSES THE INTERCONNECTED WETWELL AND EQUALIZATION BASINS TO HAVE IDENTICAL WATER LEVELS. THE CONSTANT SUMP BY AIR LIFT AND DISCHARGED INTO THE DIGESTER ZONE OF THE PLANT. AIR FOR THE AIRLIFT PUMPS IS PROVIDED BY THE PLANT THE EFFLUENT TURBIDITY IS CONTINUOUSLY MEASURED BY AN INSTREAM SENSOR INSTALLED NEAR THE EXIT OF THE CHLORINE
SPEED PUMPS DISCHARGE INTO A FLOW CONTROL/SPLITTER BOX ON THE TOP OF THE PUMP STATION. THE SELECTED PUMPS AND FLOW BLOWER. CONTACT CHAMBER. IF A TURBIDITY OF 10 NTU OR GREATER IS DETECTED, A MOTOR ACTUATED VALVE WILL OPEN TO DIVERT THE NOT RELEASED
CONTROL BOX WILL DELIVER APPROXIMATELY 75% OF THE PLANT DESIGN FLOW WHEN THE WETWELL IS AT ITS LOW LEVEL, AND EFFLUENT TO THE FIVE DAY UPSET POND. THE DIVERSION PIPE IS INSTALLED IN THE CHLORINE CONTACT CHAMBER WALL AT AN FOR
APPROXIMATELY 125% OF THE PLANT DESIGN FLOW WHEN THE WETWELL IS AT ITS HIGH LEVEL. SHOULD THE INFLUENT FLOW RATE ELEVATION BELOW THE V-NOTCH WEIR THAT MEASURES THE EFFLUENT FLOW TO THE IRRIGATION STORAGE POND. THIS ARRANGEMENT
WILL CAUSE THE WATER LEVEL IN THE CHLORINE CONTACT CHAMBER TO BE LOWERED WHEN THE DIVERSION VALVE OPENS, THUS CONSTRUCTION

INTO THE PUMP STATION EXCEED THE PEAK FLOW CAPACITY OF THE PUMPS, THE WATER LEVEL IN THE WETWELL AND EQUALIZATION
BASINS WILL RISE TO A LEVEL THAT WILL CAUSE THE EQUALIZATION BASINS TO OVERFLOW INTO THE PRE-ANOXIC ZONES IN EACH
PLANT (THROUGH OVERFLOW SLOTS IN THE HYDROSTATIC DIVIDER WALLS).

EACH PLANT'S EQUALIZATION BASIN HAS A VOLUME OF 36,381 GALLONS (30% OF PLANT ADF), A DIFFUSED AERATION SYSTEM, AND A
CONSTANT SPEED SUBMERSIBLE MIXER. THE DIFFUSED AERATION SYSTEM IS SUPPLIED FROM THE EQUALIZATION/DIGESTER BLOWER
PROVIDED FOR EACH PLANT. THE AIR ALLOCATION FOR THE EQUALIZATION BASIN IS 73 SCFM, OR 15 SCFM/1,000 CUBIC FEET AT FULL
VOLUME. THE EQ./DIGESTER BLOWERS ARE SIZED TO DELIVER A MAXIMUM OF 245 SCFM AND ARE CONTROLLED BY VARIABLE
FREQUENCY DRIVES (VFD). THE SPEED CONTROL FOR THE BLOWERS WILL BE FROM MANUAL SPEED SELECTION BY THE OPERATOR.

SODIUM HYDROXIDE WILL BE FED INTO THE INFLUENT PIPE TO THE FLOW CONTROL/SPLITTER BOX, TO SUPPLEMENT THE ALKALINITY
REQUIRED FOR NITRIFICATION. THE FEED PUMP WILL OPERATE WHEN AN INFLUENT PUMP IS OPERATING.

DIGESTERS

EACH PLANT HAS AN AERATED DIGESTER ZONE WITH A VOLUME OF 42,731 GALLONS. WASTE SLUDGE IS DELIVERED TO THE DIGESTER
VIA AN AIRLIFT PUMP THAT IS REMOVING SLUDGE FROM THE CLARIFIER SUMP. THE DIGESTER'S DIFFUSED AERATION SYSTEM IS
SUPPLIED FROM THE EQUALIZATION/DIGESTER BLOWER PROVIDED FOR EACH PLANT. THE AIR ALLOCATION FOR THE DIGESTER IS 172
SCFM, OR 30 SCFM/1,000 CUBIC FEET AT FULL VOLUME. THE EQ./DIGESTER BLOWERS ARE SIZED TO DELIVER A MAXIMUM OF 245 SCFM
AND ARE CONTROLLED BY VARIABLE FREQUENCY DRIVES (VFD). THE SPEED CONTROL FOR THE BLOWERS WILL BE FROM MANUAL SPEED
SELECTION BY THE OPERATOR.

THE CONTENTS OF THE DIGESTER ARE GRAVITY THICKENED, WITH SUPERNATANT REMOVED TO THE EQUALIZATION BASIN WITH A
SWING ARM DECANTER AND AN AIRLIFT PUMP. THE AIR SUPPLY FOR THIS AIRLIFT PUMP IS THE PLANT BLOWER.

PREVENTING ANY FLOW TO THE IRRIGATION STORAGE POND.

EFFLUENT FLOW MEASUREMENT

THE PRIMARY ELEMENT IS A 45° V-NOTCH WEIR. THE EFFLUENT FLOW METER WILL TOTALIZE FLOW, DISPLAY CURRENT FLOWRATE AND
HEAD, INTERFACE WITH AUTOMATIC EFFLUENT SAMPLER, AND PROVIDE A 4-20 MILLI-AMP SIGNAL TO THE SODIUM HYPOCHLORITE FEED
PUMPS.

DESIGN

JFP

DRAWN

JLE

CHECKED

JFP

SCALE
NO SCALE

FILE
CONSERV-PSR1

REVISIONS:

1500 PINEY PLAINS RD., SUITE 200
CARY, N.C. 27518 o (919) 467-9972

CONSULTING ENGINEERS - LIC. NO. C-0465

DIEHL & PHILLIPS, P.A.

&

THE CONSERVANCY AT JORDAN LAKE
WASTEWATER TREATMENT PLANT
CHATHAM COUNTY, NORTH CAROLINA

\||Illlll',"l

\\\“'\\‘3\ A RO( I"’f

.

'''''''

PROCESS FLOW SCHEMATIC AND

HYDRAULIC PROFILE

SHEET

OF

33




DESIGN

JFP

DRAWN

JLB
JFP
PLANT NO' 3 AERATION/ v 4-20 mA SIGNALS FOR FLOW PROPORTIONAL DOSING ScA/\L/lé SCALE
PLANT No.3 | .. 6" RE-AERATION & 1 . | FLOWMETER|
BLOWER ] AIR LIFT PUMPS Z FLOW CONTROL/ o i S
VN \
PLANT No. 3 >5% SODIUM /(g\ldifT/ON SPLITTER BOX SODIUM . ]
PLANT No. 3 n ‘ HYDROXIDE r HYPOCHLORITE| | flow ' L —
EQUALIZATION o EQ. & SOLUTION (P )— SOLUTION =
i DIGESTER INJECTION CHLORINE
& DIGESTER ) ¢ FEED PUMP oL
6" BLOWER OPERATES WHEN - CONTACT
INFLUENT PUMP ) | . TO i -0 CHAMBER s STomicE
" OPERATES < DLANTS Mxwe STOR,
REDUNDANT
— ek ® ® CHLORINATION SYSTEM
PLANT No. 2 AERATION,
PLANTNo.2 | N 6 RE-AERATION & " BLOWER INFLUENT
BLOWER 1 7 AIR LIFT PUMPS PUMP STATION 2
1 o ___START STOP _COMMAND TO_MAINTAIN ORP SETPOINT RANGE | ORP 2
PLANT No. 2 PLANT No. 2 ALKALINITY (25% SODIUM HYDROXIDE) ADDITION SYSTEM | CONTROLLER
. 4|| f x EQ & |
EQUALIZATION - :
REDUNDANT o %t DIGESTER A DIGESTER @) ¥ PLANT No.3 <‘1
9 BLOWER POST ANOXIC
PLANT ¢ ZONE m
BLOWER 1
— —START. STOP_COMMAND TO_ MANTAN, ORP. SETPONT RANGE_ _ _ | ORP U)\ =
6" CONTROLLER 02 o
\ BSEN
oJdx
| PLANT No. 1 AERATION, 4" MICRO-C N ‘ L & ZEQ
PLANTNo.1 | , 1 ¢ RE-AERATION & AR N | PLANTNo. 2 — 522
BLOWER 1 AIR LIFT PUMPS POST ANOXIC — 525
) ¢ ZONE —
M Z o
PLANT No. 1 4" h PLANT No. 1 ORP I Z < E
EQ. & ___START STOP COMMAND TO_MAINTAIN ORP SETPOINT RANGE OEREN
EQUALIZATION ¢ \ CONTROLLER Q’i % P~ U
1" & DIGESTER DIGESTER | ok
BLOWER ‘ A ZEL
D) R . SRz
P * PLANT No. 1 -k
MIXING DIFFUSER ros] A E:] % i
IN CHLORINE g
CONTACT CHAMBER L-L]
CARBON SOURCE FEED SYSTEM 5
BLOWER & AIR PIPING SCHEMATIC
PLANT BLOWERS: EQ./DIGESTER BLOWERS:
895 SCFM AT 7.5 PSIG DISCHARGE PRESSURE 245 SCFM AT 7.0 PSIG DISCHARGE PRESSURE
50 HP, VFD CONTROLLER 15 HP, VED CONTROLLER
SPEED ADJUSTED MANUALLY BY OPERATOR SPEED ADJUSTED MANUALLY BY OPERATOR w
MAX. AIR DEMANDS: MAX. AIR DEMANDS:
AR LIFT PUMPS & RE—AERATION: 55 SCFM DIGESTER: 172 SCFM (30 SCFM/1000 CU. FT)
PROCESS AlR: 840 SCFM EQ. BASIN: 73 SCFM (15 SCFM/1000 CU. FT)
v,
F
<z
— < g
Zz Jd &
< & 3
O
A E &
25
HEH
<< 9
- i 4
ONNs
— E
Z 5
SE8
&~
300 UPSTREAM OF V*/\/OTC‘H‘ WW/\/STREAM OF V—-NOTCH 300 51) g ;ﬂ
FINE a7z 59317 SPLITTER —|J¢= 2692 0= 28763 Op= 287.59 ZE
SlCJI?\ﬁ-E-N STATIC=292.85 BOX STATIC=287.50 r@nczémo r@ﬂcozézgé . INTERNAL OVERFLOW Op= 280.11 Toe 279.24 8 ?3 é
== 0a= 28449 DIVIDER TEE SATC=281 50 FEAT/CZZQ}%Z Qa= 278.95 < O
290 TOP OF PLATFORM N TOP OF BRIDGE |EL. 290.00 STATIC=284.25 INV. EL 284'257 SIAE278.29 290 m g
£l 290.00 ! 5!.\»0-# - - ] " TOP—OF STRUCTURE EL 26800 E
i || " T ] it A
: N z
f| \ ¢ ﬂ ﬂ O PRE-ANOXIC 1, 5 AERATION ﬂ‘j il ﬁ ¢ FLev
280 CE fi fi ';;: = PRE-ANOXIC 2, = POST ANOXIC — Y p e | TOP_OF STRUCTURE EL. 280.25 280
APPROX. GROUND :oo! :mi :wi g g AERATION % | 0" 107 t £L. 277.50 i ‘ = Sp= 27020 8
SURFACE \ CLARIFIER < — T : —Te N sl _ —
J! ; ; § 'élcl'l il 2 10” ¢ FL Sliemae e o MAX. WSEL = 271.00 % g
PLANT — T —_— 274.00 C£L 271,
270 INFLUENT | g [ 270 < [
WETWELL PLANT No. 1 10" 10 DISC FILTER CHLORINE — FINAL DESIGNIZ 0
(PLANT Nos. 2 & 3 SIMILAR) 0" Frou o rroy Mo 2 No. 1 CONTACT TANK IRRIGATION > b
NOT RELEASED |5 A
PLANT No. 2 PLANT No. 3 (FILTER No. 2 SIMILAR) STORAGE FOR o LIE
260 POND 260 A
CONSTRUCTION | =
HYDRAULIC PROFILE FLOWS <2
Q4 = AVERAGE DAILY FLOW = 360,000 GPD = 250 GPM (83 GPM/PLANT) . Ef-, O
Qp = PEAK FLOW = 900,000 GPD = 625 GPM WITH ONE 120k GPD TREATMENT TRAIN AND 1 FILTER NOT IN SERVICE \‘\\)&\ CARO’(";,,, =S
Qp = RAS FLOW = ADF S\ </, 2
2CTSEAC T 2 |2
=y 10130, .; 5 SHEET
HYDRAULIC PROFILE Yo e&ns | 3
NO SCALE HORIZONTAL 'z,o:sﬂ/FPH\\,\,\\\ss OF
1" = 10" VERTICAL g 33




! ¢ INVId did .8

\ ;]:J/ H;jj “““““““ — T ' - - - — /7

| \ ETTRRTIERVARIY

[ ::ﬂ\/ﬂ::

//r,rf:c[:: L L I

R — _ ° o~ / p
S| & ow%m mw%ww mmmmqm mwwzwﬁwﬁ VNITOMVD HIYON ‘ALNNOD WVHIVHD @
S oo NOILLVLS dINQd INHOTANI .
s | 7| & S9%0-D "ON "DI'T - SYFANIONA DNILTNSNOD INV'Id INHNLVHUL JddLVMHILSVM ANV INALSAS QAL HOEN S
ZQ|zm|x Q |y ) o o V4 —
AT ] v = = Y
C5ES(E S| B Vd SdI'TIIHd ® "THAId IV NVAIO[ LV ADNVAIISNOD HHLL ‘SIAMOTL 40 NV1d IOV ING |-
. : Z,
Z
@ m o
o - ! | S [t
= 2, s N =
5 e M S0
=g JOLVIEANAD YAMOd N5 2
: o XIANVYIS (NIA) MY 00% : I EEE
St I
1 LEa =Y A O Z.
= o=z nOmT N O
=90 & N
=2 S5 — O
T2 g = =
J ™~ = vz
w %WW WM \\ \\\ \\\\\
<mQ — W / 4 /
<< < P s Y
o ERLS / \\\\\ /
2 * << | ~
— — 7 \ \ \
- - \\ \\\\\ \\
2 * ° / X000
L S | [ T S SO I 3 WOHi/01 ¥IISNvML € INVId 908 A\ Vo o b oo TN
et I R —— e — R P
| & o~~~ e A 7
o | PERET 0 7t A
| \\E”_m\\\ﬂ\h\\h\\h\\h\\M\\M\\M\\M S W\\\mwwmwwmwwmwwmm: ol
] L (w b
i i wawﬁu
=3 | E=zZ
] 5%
. R
s | [ 1
f f f | f
f f [
T ik _
o N &
] L
| W W _
: || o ) =
| ] W
! i “ g =
Pl | S & | s =
AN ik ZEm ﬁ . B s =4
BN il = = 2 s ~E W F3 T 9 8
] o Z O T x SRS 5 oo
\\\\\\\\\\ g-4 | Ol < nﬂ > N u Nu HQO 9o S © O
— : [ 1 — ~ : P~ g L
N iE i | . h ~ T i I S
= O
< : [ | r = g
& |1 Z 2 .
@ i i | \ Lt ©
X BN ] a3
= 2 1] ] o,
mm | | W | W el = » | :
T FE
5 o I il W , W Bl _ANM [ W
A3 e =S |y N < 1
a3 B | IE T | 2
O = o
1| Iz e I R A - |
a ‘o “ St IR SO
b || TS S~ || < =
A I BRE: ~ @ | % 299 = |
BN g = W R A= W O nwD m ]
| A . =~ P I—TFUT
~ s | * | | ! ] | < m WT. [ A |
DN f f = a X s
O [ (@l SE%) g
1 ] I f
2 f f Qg
=P =R a o 10 :
WDL: | i i i WMLL | O H)
£ 0 ] ! &5 n
Sk - | ||| R R & |
<8 ] - | :
Bl ) m | | r
< - —— s [T i . = y
N | W W W ads | 15 5 | m
& | (r N S N o 1 L1 Lekey o o | x\\\“\ /\@\W i
, f =5 Tt { M T : isz o | 1 Iy /%\x%/
Q ST W m | IWE_.I I<<_.IW i i JHWHU uD | \\ / \r /,,
RN ~~ / \ I I — i © [ % o /
R [0 T [ S NN L S e NI
— ~/ | —
2 e # gizedy | W/ j/f 55/ . 2 20 \
W / [ [~ — ~ — ﬂf\/#\\\m | \ ‘ = / WAUM ,,,,
- T~ E=EZ==3 = |
. L e - A B 28/ I £ 2y
O /1] I v | Ea S o B 5
W.ulu /; m TJ\ ] = \ - S W 9
)% 11y S _ | [ M \\ 1 &H
WW g TLT 3 \ I \\ s ,,, %W
23 | © | | ,, =
58 I © w2l e 7 | U 5s
<« g N w UW . kg | | \\ | \ | 7 Al (e
To} —~ | [ i
|
_ < m Wf _Hu - M m 0] —
[Sa o~ | ] OiVA, o T
L %HTf ﬁ%it h ]
= .. [
524 Saltd ! = >
2] [~ Q! I |
Lo, mO I ISR B
AR AT~ o= TW P = Wf 4! 1| Y e e e e e e e e e e e NI N W e e e e e e e s e s s s s e e
TR RN ﬁ - DGR | 4
\\\\\\\\ ] JrTinw I < s ,
FrrsE E====3 |
= T |
= e e E
= ¢ I ;fj;j,ff\,) NN x
Seles ) L
STINLY| 2| g E o oA g
NG mWMWMu i m | / \ o |
= Ec=fz=3 =X / s \
< $ = WWW | / / 2
jm Kk’ s |y N
o) > iy ISE | [ .
EiDD C=E===3 iBN \ 7 A } -
& r 25 1y | \f - v % O
JUH%W T LL/ ﬁ\\\\j,\f\\\ 7 MM L / , Em
=4 N 28 o | SE Vo / N
W Ji 0 G al ! <3 B Yo
ey k1 22 = =0 nn_ ! BE
MnDr © | < VL / B \E:K — 3 W
S w . / <A st
e * 03 WOY4/01
\\\\\\\ =~ YFASNYVL N

dNo¥9 30 A9 G3dvd3dd SNvid ()
33S - W4 ININTINE 10 .8 (. -
S
] Sy
o © RN
/Mw” = | —~ .y.B.WW ]
SRR IS HL Se I
— L T NS E=
20 dw? OA a5 = m-m__ md o L s
2532y S (5 e Z, il & 0
SIS0 'z ~ES < — F= 1 . o ,
¢35k o 5ERS 0z 2 ‘ ==
I3 9 L0 QIL o NAW == ~B=E
I—-sn=x N =) Zus2 e e SW ,
RWW,W S SRR ULL | QEO W
b—-a o [QUNS) Qa N ~/x L o NEG |
S arw ~ LIB | = i2e ==
YEATW e /) — Y < | =) /M [
SEaks o %=y P4 S E 2= J
Snsk T iz % ———
DN_LA_US S W |
2 wOM v [a
MRS Ly <
o &
aa A
I ©
%)
L
< |
T
paun C vmicsoooss
\ — HIV ¥431S3910/03 ¢ 1IN